
PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

T 

u 
B 

E 

M 

A 

s 
T 

E 

R 

March 1988 

PARTS MANUAL 

BEN PEARSON TUBEMASTER LIFTS 

MODELS: 

LMP 7 LMP 9 

BenPeanon 
' 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

©--

LIFT PARTS 
LMP7 & g 

10 

13 
Q) 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

LI FT PARTS 
LMP7 & 9 

Code Part Name QTY. LMP7 LMP9 
1 

3 
4 

4 
4 

1 3/4 Gr. 5 

10 

11 
12 

3 
14 

16 

17 ha in - Leaf 3 & 4 
Soc. Hd . Ca Screw 5 16-18NC x 1 
Soc. Hd. Ca Screw 5 16-18NC x 2 

4 
18 2 

Hex Nut 8 
Fat Washer 8 

19 rm Structure 4 
20 rm Extension Structure 4 82304 82304 

Hex Screw l/2-13NC x 1 1 2 Gr. 5 4 80144 80144 
Lock Washer 4 100125 100125 

NOT SHOWN 

11 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

??* 
?1* 
24* 
25 
26 

30 

Jl 
32 

# 

* 

Part Name 

i:;11 J:'vf-<>n<:inn ,tv-11,-+11rA 

LI FT PARTS 
LMP7 & 9 

1 1 /? 11 J:'vtAn<:inn ,tv-11r+.1v-o (nnf-;nn:::a1 \ 
2 5/8" Extension Structure 
Pad 
Pm St ructure 

Trn11nn St.rt1l"t11v-o 
Hex Screw 1/A-lfiNr. Y. 1/4 
nck Wa shPr 1/A 

Flat Washer 16 Ga. 
!Cover - Dri ve-Over 
Cover - Rnttom Jdl Pr-

Hex Screw 3/8-16NC x 1/2 (Covers1 
~ock Washer 3/8 External Tooth 
Pl at Washer 

Dec a 1 "BEN PEARSON'' 
Decal "LMP" 
Decal "7" 
Decal 11 9" 

OPTIONAL 
Power Unit - llni vor<:;i l ~OI wr: n .... 
PowAr IJnit - llnivAv-<:;i l ~IA MTJ; 

Connectina Bodv 10! - 4 Wiv-i:> r,v,n11nri 

3 1/2" Extension Structure 

Lift Pad Ass'v. - Rubber - Includes: 
11 - 82361 Lift Pad Structure 
11 - 82365 Rubber Pad & Hardware 

NOT SHOWN 

EXTENSIONS ARE FOR LEVEi JNr, ANn STARII T7TNr. 
VEHICLE ONLY! LOAn Mllq RJ:' RAI l1Nri;n nN ADM<:: 

~ 

12 

QTY. LMP7 lMP9 

4 81691 81691 
d .Qli::a, Q 1 t::0? 

4 Al fiQ3 A1 t::01 

4 81fiQO Al f;Qn 
4 AlARS Q l QQi;: 

l Q1 n,1i;: 0 11'\ AJ:: 

,1 1nm10 1/'\/'1170 

4 10011 g 1nn,10 
4 1nnnA? 1 (H"lf\Q? 

1 81947 81947 
2 81948 Al QilQ 

4 srnAl4 AnA14 

4 100046 100046 
,1 1nnnA? 1 nnno? 
2 82345 Q?1,'li;: 

? A?1t;4 O? 'l l;;,1 

2 82353 -
? - Q?1AQ 

1 A?Q~fi Q?Ql;;Q 

1 A?Qh,? Q?Qt::,1 
1 80140 on111n 

4 A1fiQ? Alf;Q? 

4 A?t;Ql O?i;:Ql 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

-:Ode Part Name 
I 

2 
3 
4 
5 
6 
7 
8 
9 

10 ' 
11 
12 

HYDRAULIC LAYOUT 
LMP7 & 9 

3/8 NPT x 1 4 NPT 

13 

QTY. LMP7 

1 

1 
2 

2 

1 61496 

LMP9 
.. --<~ 
·,.~---~ 

~· ,. 

' ' ' 
., ' ' I 

: 

' t I 

' ' ' I , , 
' 

61496 
·1 

' 

' 

: I 

' 
: '. 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code Part Name 

BILL OF MATERIAL 
LMP7 & 9 

Main Post Assemblv w/Carriaoe 
Offside Post Assembly w/Carriaae 

!Tube Assemhl v - 1.ower 
Lift Arm Assemblv 
Pin Str11f'.tt1rP 111 Di a . ( Arm<: ) 
Pad - Liftina 
511 F\ltension Structure 

12 5/8" Fvtens ion Struch,rf> 
Trouah Structure 
Cover - Ori ve-Over 
Cover - Bottom Idler 
Cab1e Assembly 
Tube AssemblY - Uooer 
Hose Assemblv - Cross-Over 
Power Unit 10 Universal 
Connectina Bodv 10 
Dry Pressure Gauge 
goo Elbnw 3/4 ,lIC 
Anchor Bolt 3/4 X 5 
!Shim Kit fr> Shims 
Hex Plua 9/16 ORB 
Pioe Nionle 1/4 X 5 
90° El'.bow 3/4 JIC x 1/4 NPTF 
90° ORB El bow (One Not Used This Model) 
Couolina ( MTE Onl v 1/4 NPT 
HPx' Ni nnl e (MTE Onl v 3/8 11 114 
OQR Str;iir1ht Arlr1ntPr (Nnt llc:i:>rl Thie: MnrlPl) 
Uoy N11t t:;/R- ')QNi;- r=nr f;ihli:>' 

1-1011 N11t 1 /?-?nNi:- l='nr f;,hlP 

Fl r1 t W ;i <:: hP r 11/1? rn For f;ihlP 

HPx SrrA1>J 1/R-lfiNr. l( 1/4 Trn1111h 

Hex Screw 3/8- 16NC x 1/2 Covers 
Flat Washer 
I nck Washer 3/8 External Tooth Covers) 
Lock Washer 3/8 <Trounh) 
Hex Screw 5/16-18NC x 7 /8 (Mount PU) 
Lock Washer 5/16 
Hex Nut 5/16-18NC 
Ooerator's Manual 3/88 
nPr.::i l c: non DP.::il"c:nn 

1 4 

QTY. LMP7 LMP9 
1 81949 81951 
1 81950 81952 
1 Q??Ml R??OO 
4 R?:-100 R?3QO . 
4 Rl RRr; · Q188!1 
4 RlhQO RlfiQO 
4 R11>Q1 R1fiQ1 
4 816Q1 RlfiQ3 
1 81945 81945 
1 81Q47 81947 
2 81948 81948 
2 8?1.Ll.1 81926 
1 R?1QR R?l.O.Q 
1 81916 81916 
1 
1 80136 80136 
1 80124 80124 
1 8fQ?Q RlQ?Q 

16 8036? 8()36? 
1 Rni:;RQ 8058Q 
1 100026 100026 
1 100225 100225 
1 100227 100227 
2 82056 82056 
1 82066 82066 
1 fil4Qfi f:;14Qfi 
1 A?Ot:;7 R?Oi:;] 
R - 100()71 
R 1 nn1 i:;7 -
8 100141 -
4 1nn17g 100179 
4 80814 80814 
8 100082 100082 
4 100046 100046 
4 100119 100119 
4 100198 100198 
4 100159 100159 
4 100102 100102 
1 81974 81974 
6 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

CD 

@ _ 

ASSEMBLY CARRIAGE LMP7 & 9 
LM07 & 9 - LAS7 & 9 LAS07 & 9 -

/~ 
I 

I I 
I 

30 



Code 

-

1 
2 
3 
4 

5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 

21 
21 
n 
23 
'4 

Code 

-

1 
2 
3 
4 

5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
l!l 
16 
17 
18 

21 
21 
21 
21 
22 
23 
24 

CARRIAGE ASSEMBLY 
LM07 & 9 - LMP & 9 

Part Name 

~arriaae Assemblv - LM07 & 9 - LMP7 & 9 
Cons 1 sts Of Codes l Thru 18 

tarriaae Structure 
~Parina - Mast Guide 3.72 OD 
Retainino Rine 1 3/8 
atch Assemblv 

1 - 81471 Grease Fi tti na-Dri ve 
am Structure 

!Shaft - Pivot latch 
sorina - Torsion 
IRetainina Ri na 1/2 
otter Pin 3/ 32 x 3/4 

l'lvl ock Nut 3/8-16NC 
.. ever - Cam 

,.+,._h St.ru~ture - Shr:k Chain 
1Pin - (L,1tch) 
Retainina Rina 3/8 
~umoer Pad 

am Yoke Roller 
Roll Pin 7 /16 x 2 
~haft - Slack Chain 

\FOR ONE CARRIAGE) 
".ahle 4c;sembl v - LMP Onl v 
~abl;,, A<:<:Pmhl v - I MO O'nl v 
1-!Px Nut 
IFl "t l,fac:hPr 1713:, 1n 
"''1a in 4/3 

CARRIAGE ASSEMBLY 
LAS7 & 9 - LAS07 & 9 

Part Name 

Carrial'IP Assemblv - IA<:;7 P.. q - 1Ac:n7 P.. q 
Consists nf CndF>s 1 Thru Hl· 

Carriaae Structure 
8earina - Mast Guide 3.72 OD 
Retainina Rina 1 3/8 
Latch Assemb l v 

1 - 81471 Grease Fitt i na Ori ve 
Cam Structure 
Shaft - Pivot Latch 
Sorino - Torsion 
Retainina Rina l/2 
!Cot ter Pin V1? 11 _1 /4 
Nvl ""k N11t 'HA-le:.l\lr 

II PVPr - f:,m 

Latch Struct ure - Slack Chain 
Pin ( Latch l 
Retaininq Rina 
IBumoer Pad 
Cam Yoke Roller 
Ro 11 Pin 7/16 X 2 
~haft - Slack Chain 

{ FOR TWO CARRIAGES) 

able Assemblv Short (LASO \ 
able Assemblv Lona (LAS O) 
able AssPmblv Short (! A<;) 

;'.;able Assemblv I nnn (I A<;) 
Hex Nqt 
Fl at Washer 17 n, rn 
hain 413 

31 

QTY. LM07 LM09 
I MD-, I Ul'jQ 

2 81824 81824 

1 82310 82310 
4 81446 81446 
4 100089 100089 
1 82756 82756 

1 81842 81842 
1 82760 82760 
5 80739 80739 
5 80738 80738 
I 100233 !00233 
1 --sl0B2 13108, 
1 81849 81849 
1 82171 82171 
1 82173 82173 
4 806113 110683 
2 81850 81850 
4 80176 80176 
4 100302 100302 
1 80737 80737 

1 82743 81926 
1 82742 81927 
4 10Cl57 100073 
4 100141 -
1 81823 81823 

QTY. ~}~f l-!~89 
? D1 D?A D1D?d 

1 A?-:tln A?1ln 
4 RlAAf; Al II~/; 
,1 1nnni:io 1noo00 
1 P.?7r:;('; i:i??i:;;; 

1 AlP.4? Ql (IA,? 

l s27e:.n P.?7(';11 

i:; Rn7-:tO ,1!07]9 
r:; P.{lJ')D Al171Q 
1 100?31 rnn,:n 
1 QlOQ? Qlnct? 
1 Q10An Qi OJI 0 

1 82171 82171 
1 P.?171 Q?l -,'1 

4 80"83 P.ne:.q~ 
? QlAt; /1 A1Di_n 
4 i:1 ()17(; P.{117(, 

4 11111-:in, 1nn1n, 
i 1 Df1717 Dn]"l,7 
i 

! 
I 1 P.?7AII A ??7n 

1 A?7AC Q?? "71 

1 A?7A !. i:1??74 
1 Q? 7,i 7 D??71; 
A 111111 i:;,7 1 nnn1-:i 
A 1 n()l ll 1 -
? AlP.?1 i:lli:ln 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

1 PHJ~SE POWER 
WEBSTER ~~~~T~~~AKDOWN 

58 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

. 
1 
2 
2 
2 
3 

*4 
*i:; 

*6 
*7 
*8 
*9 

* 10 
*11 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 

* 

Part Name 

1 PHASE POWER UNIT - WEBSTER ELECTRIC 
BREAKDOWN 

Pow,:,r llnit - 10 llnivprc:.:11 W,:,hc:ti:>r Flectric Includes: 
1 - 82497 Pumo & Mt Plati:> Ac:c;'v . (See Breakdown 
1 - 82774 Orifice w/.062 Hole 
1 - 82775 Orifice w/ .086 Hii>le 
1 - 82776 Orifice w/.093 Hole 
1 - 82 071 Mnt,nr Ac::s I v. 2 HP 1 PH. 3450 RPM 
1 - 82990 Mnt,n-• r.:1 n.:1ci tnr r.ovPr 
1 - 82991 St;:irt r.:1n.:1citnr 
1 - 82992 Run r.r10.:1,ci tor 
1 - 82993 C:ond11it. Rox w/r.over 
1 - 8n?82 Micro S\\ri tch. 25 amo 
1 - 82072 Switch B-oot 
1 - 80903 Strain R:elief Bushina 
1 - 82138 Powi:>r Caird Assembl v 
1 - 80900 Couol ina1 
1 - 82075 Pioe Nioiole 1/4 x 25.5 Lonq 
1 - 82074 Check Valve Ass'y. 
1 - 80287 Gasket 
1 - 80928 . Pan Head Self-Tap Screw #12 
1 - 80929 Gasket 
1 - 82073 Pipe Nip,ple 3/8-27 Long 
1 - 100083 Nut-Pal-Lock 3/8 NPT 
l - 80285 Stra 1 ner 
1 - 82082 Tank 3.5 Gal. 

Parts P.r.e Included As Part ot Motor Ass.' .Y. 82071 

-

59 

Qty. Part No. 

1 

' 

I 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

OWER UNIT BREAKDOWN 
P MTE HYDRAULICS 

UNIV.EASAL SINGLE PHASE 

I 
I 
I 
I • 
I 
I 
I 
I 

I _,,, -~ 
( 

60 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

-
1 

*2 
*3 
•4 
*5 
*6 
*7 
*8 
*9 

*10 
11 

*12 
*13 
*14 
•15 
*16 

r;i,17 
*18 
*19 
*20 
*21 

1 Mt'22 
*23 

1 •24 
*?."i 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

* 
** 

Part Name 

Power Unit 1 
I - 82097 
1 - 82997 
1 - 82998 
1 - 82999 
1 - 83000 
1 - 82099 
1 - 80282 
1 - 82100 
1 - 82111 
1 - 83001 
1 - 82131 
1 - 82103 
1 - 82104 
1 - 82105 
1 - 82088 
1 - -
1 - -
1 - 82089 
1 - 83002 
1 - 82096 
1 - 82109 
1 - 82110 
1 - 80759 
1 - -
2 - -
1 - 819."i4 
1 - -
l - R?."i?8 
1 - 82530 
1 - 82098 
1 - 82529 
1 - -
1 - 82531 
1 - 82094 
1 - 82134 
1 - 82095 
1 - -
1 - 82092 
4 - 82093 
4 - -

1 PHASE UNIVERSAL POWER UNIT - MTE 
BREAKDOWN 

Phase Universal MTE Includes: 
t-\Jtor As:sembl v 1 Phase 2 HP 3400 RPM 
Caoacitor Cover 
Start Capacitor 
Run Caoad tor 
Conduit Box 
Conduit Box Cover 
Switch Assemblv 
Switch Protector 
Strain R1:?l ief BushinQ 
Power Co1rd Ass I v. w/Pl UQ 80467 
Pump & Mounting Plate Assembly 
Ball 
Sorin a 
Spring Guide 
M~nual Cartridoe Valve 
Nut. 5/16-18 
Acorn Nut. 5/16-18 
Lever. Valve 
Grio. Lever-
Valve Poooet 
Sprinq 
Ad.iustinci Screw 
Hex Jam Nut 1/2-20 NF 
Acorn Nut 1/2-20 NF 
Washer 
Breather 
Star Washer 
Ret11rn TUlhP Clarno 
Return Tu1be 
Couolinq 
0 1Rino 
Clarno. Suiction Tube 
Inlet Tube 
Filter. Strainer 
O'RinQ. R:eservoir 
Maqnet 
Secrew, V'ent 
Tank Rese,rvoi r, 3 1/2 Gall on 
Reservoir Clamp 
Hex Cao Screw 

Pa rte: Incl udPd In Motor Assembl v 
Pa rte; Included In Pumo & Mountina Plate Assembly 82 

61 

Qty. Part No. 

1 , 

31 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

PUMP & MOUNTING PLATE ASSEMBLY - WEBSTER ELECTRIC 
BREAKDOWN 

62 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

-
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
l4 
15 
16 
17 
18 
19 
20 

W.E. PUMP & MOUNTING PLATE 
BREAKDOWN 

Part Name 

Pump and Mounting Pl at-:? Assembly 
r.ons i c:tc: Of: 

Mo1mti no Pl a ti:> 
Pump 
Check Valve seat 
Ba 11 3/8 Dia. 
Sorinq 

,Shipping Pluq 
/Filler Breather 
i Adapter w/O'Rinq 9/16-18 
1Manual Valve Assembly -
•Handle 
1Poppet Re Her \7a Ive 
' Sprinq Relief Valve 
; Adjustment Screw Rel 1ef Valve 
Gasket ReI1et vaIve 

i Cap Relief Valve 
•Orifice l SP~ Power Unit Ass'v. Breakdown) 
Pl UQ 

,01 Rinq 
\ Hex Cap Screw 
Lock Washer 

63 

Qty. Part No. 

1 82497 

1 82739 
1 81778 
1 82989 
1 82778 
1 82777 
2 -
1 80486 
1 82995 
1 8.2084 
1 82077 
1 80904 
1 80905 
1 80906 
1 8090/ 
1 80908 
1 -
1 -
1 80918 
2 -
2 -

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

3 PHASE POWER 

J 
(D-~/ 

@C _, (8,A 

©1 

UNIT - WEBS BREAKDOWN TER ELECTRIC 

64 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

-
1 
2 
2 
2 
3 

*4 
*S 
*6 
*7 
*8 

9 
10 
11 
12 
13 
14 
15 
16 
17 
18 

* 

Part Name 

3 PHASE POWER UNIT - WEBSTER ELECTRIC 
BREAKDOWN 

PnwPr llnit - 1 Ch llnivi>,rc:;i l W,::,hc:tPr J:°lPrtrir Tnrl11ciPc:· 

Qty, Part No. 

1 
1 - R?4Q7 P11mn J1. Mr\llntinn Pl;itp llc,;c:pml,lv (See Sr eakdown) 
1 - P.2774 Ori fi rP Ofi? n; ;i 1-1() 1 p 

1 - 82775 Ori fir,:, OR 6 n i ;i • Hn 1 P 

1 - P.?77F. Ori fi rP nq1 n;;i HnlP 
1 - 8?4% Motor 2 .8 HP 1 Ph 'M.i:;n RPM 23nt460v f I\,- C: I \/ ' -
1 - 82QQ4 Mntnr CnnA11; t n"v 
1 - ~?a.Qi; Rnt;:irv ,.,fitr-h w/ Knnh 

1 - P,:;>QQfi Knnh Switrh 
1 - 81}6Q w/Pl 11;, 82521 -

PowPr C:orci llc:c: 1 v 
1 - P.? 11 fi Sty,;iin R0l iPf R11c:hinn 
1 - 8207.5 Pine Ninnlp 1/4 x 25 .5 Lona 
1 - 82074 Check Valve Assemblv 
1 - 80287 hr!Sket. Tank 
1 - 80928 Pan Head Self Tao Screw #12 
1 - 80929 Gasket 
1 - 82073 Pipe Nipple 3/8 x 27 Long 
1 - 1nnnR1 N11t. PaL3/8 NPT 
1 - 80285 Strainer 
1 - 820~? Tank 3 5 Gal • 
1 - 80900 Couol in a 

Parts Ar e Included As Part Of 82496 Motor Ass'y. 

-i··- ------- -
' 

' 

-·· 

65 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

BREAKDOWN 
POWER UHIIIY 1:RAULICS MTE 

REE PHASE UNl'VERSAL TH 

66 



PANZITTA SALES & SERVICE
72 George Avenue

Wilkes-Barre, PA 18705
570-822-6720    800-822-6720

www.panzittasales.com

Code 

-
1 

*? 
*3 
*4 
*5 
*n 
*7 
*3 

9 
**10 
~11 
**12 
**13 
**14 
**15 
**16 
**17 
**18 
**19 
**20 
**21 
**22 
**23 

24 
?t; 

26 
?7 
?R 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 

* 
** 

Part Name 

3 PHASE UNIVERSAL MTE POWER UNIT 
BREAKDOWN 

Power llnit - 3 Ph;:ic;p Univerc;;:il MTF Tnrl 11dps : 
1 - 8?'i 11 Mntnr Ac;somh l v 1 Ph;:i ct> ? HP. 230v 3450 
1 - 83005 rnnduit Box 3 Ph;:ic::,:, 
1 - 82517 Conduit Box Cover 
1 - 8?'118 Swi trh. Rot;:irv 
1 - 83003 Cover Switch (Included w/Switch) 
1 - 81fl()4 Knoh-Switrh (Tnr l11rlt>d w/Switrh) 
1 - A?c; lq s1·r;:iin RPl iPf R11c:hina 
1 - 83006 Power Cord Ass'v. w/Plua 82521 
1 - 8?131 Pumn And Moun ti na Pl atP Ass' v. 
1 - 82103 Ball 
1 - 82104 Sorina 
1 - 82105 Sorina Guide 
1 - 82088 Manual Cartridae Valve 
1 - - Hex Nut. 5/16-18NC 
1 - - Acorn Nut. 5/16-18NC 
1 - 82089 Lever 
1 - 8300? Grin I PVer 

1 - 82096 Va 1 ve. Poppet 
1 - 82109 Sorina 
1 - 82110 Ad.iusti na Screw 
1 - 80759 Jam Nut. 1/2-20 NF 
1 - - Acorn Nut 1/2-20 NF 
2 - - Washer 1/2 
1 - 819'i4 Breather Ac::semblv 
1 - 820Q8 r.nuol i na 
1 - - St;ir Washer 
1 - A?5?8 RPt11rn Tuhi:> Cl ;:11110 

1 - A?t::.'.l 0 Rr:it11rn TuhP 
1 - 82529 -O'Rina 
l - - Clamp - Must Be Purched w/31 Below 
1 - 82531 Inlet Tube 
1 - 82094 Filter, Strainer 
1 - 82134 O'Ring 
1 - 82095 Ma a net 
1 - - Vent Screw 
1 - 82092 Reservoir 3 1/2 Gal. 
4 - 82093 Reservoir Cil'amo 
4 - - Hex Cao Screw 

Parts Included in Motor Assembly 82511 

Qty. 

1 
RPM 

P:i rt c:: Tnrl11rl,:,rl in Pumn JI,, Mn11ntinn Pl;:ito Ac;c;' V 821~1 

67 

Part No. 

OME Inc.
7307 Aurora Rd
Aurora OH 44202
PH: 440 543-6474
Toll Free: 800 543-8760




